ILLUSTRATION EHOWE TYPICAL PARTS OMLY, ORDER BY PART NUMBER. PARTS NOT LI#TED ARE SUPPLIED BY 65“.

VIEW 10f2

MODEL and SERIAL
NUMBERS HERE




Ref # Part Number Qty Description
1 772073 Cover Assembly (Incl. 107, 112, 114 & 117)
3 770066 Case Assembly (Incl. 107, 108, 112 & 117)
5 776065 Output Pinion
6 778036 Output Gear
13A 778079 Side Gear
14A 778078 Pinion Gear
15A 778080 Ring Gear
25 792031 Screw, 1/4-20 x 1"
26 792018 Snap Ring
29 780042 Thrust Washer
31A 780075 Thrust Race
31 780052 Thrust Washer
34 786039 2400-2410 spacgrage 20f4
39 786026 Peerless #1powel Pin
47E 774295 Axle (16-1/64" long)
48E 774294 Axle (12-41/64" long)
66 776159 Input Shaft & Pinion
67 776064 Brake Shaft & Gear
69 780007 Thrust Washer
85 792010 Pipe Plug, 3/8" sq hd.
85A 792010 Pipe Plug, 3/8" sq hd.
85B 792019 Magnetic Drain Plug
87 788008 Oil Seal
89 780050 Ball Bearing
96 780039 Thrust Bearing
101A 774142 Differential Carrier (Incl. 139)
102A 774141 Differential Carrier (Incl. 139)
103 792056 Screw, 1/4-20 x 3-1/4"
104 792006 Lockwasher, 1/4"
107 780049 Needle Bearing (capped)
108 780074 Needle Bearing
112 780047 Needle Bearing (capped)
114 780046 Needle Bearing
117 780048 Needle Bearing
124 788023 Case & Cover Gasket
132 778120 Idler Gear
136 XXX Axle Housing (Supplied by OEM)
138 XXX Axle Housing (Supplied by OEM)
139 780041 Bushing
151 786053 Cylindrical Spring (NOTE: This spring is obsolete. It is not
required as a replacement part.)
152 786052 Body Core
154 788021 Oil Seal & Retainer (Incl. 87)
155A 792048 Screw, 3/8-16 x 1"
155 792086 Screw, 3/8-16 x 1-1/4"
156 792011 Lockwasher, 3/8"
163 788024 Square Cut Seal
164A 792055 Allen Nut, 1/4-20
180  730229A Gear Oil SAE 80W90



7
(37 4| VIEW2of2 Y 1
6A 7A -
— 6 i =

68 78

i — —
6C 7C

C ) 71
6D 7D

II]I‘ = , T m
8E 7E :
| —; —
6F 7F




Ref # Part Number Qty Description

6 778036 Output Gear
13A 778079 Side Gear
14A 778078 Pinion Gear
15A 778080 Ring Gear
31A 780075 Thrust Race
47E 774295 Axle (16-1/64" long)
48E 774294 Axle (12-41/64" long)
66 776159 Input Shaft & Pinion
67 776064 Brake Shaft & Gear
69 780007 Thrust Washer
85B 792019 Magnetic Drain Plug
85A 792010 Pipe Plug, 3/8" sq hd.
85 792010 2400-2410 pijpe Piage H&f 4y nd.
87 788008 Peerless #20j| seal
89 780050 Ball Bearing
96 780039 Thrust Bearing
101A 774142 Differential Carrier (Incl. 139)
102A 774141 Differential Carrier (Incl. 139)
103 792056 Screw, 1/4-20 x 3-1/4"
104 792006 Lockwasher, 1/4"
107 780049 Needle Bearing (capped)
108 780074 Needle Bearing
112 780047 Needle Bearing (capped)
114 780046 Needle Bearing
117 780048 Needle Bearing
124 788023 Case & Cover Gasket
132 778120 Idler Gear
136 XXX Axle Housing (Supplied by OEM)
138 XXX Axle Housing (Supplied by OEM)
139 780041 Bushing
151 786053 Cylindrical Spring (NOTE: This spring is obsolete. It is not
required as a replacement part.)
152 786052 Body Core
154 788021 Oil Seal & Retainer (Incl. 87)
155A 792048 Screw, 3/8-16 x 1"
155 792086 Screw, 3/8-16 x 1-1/4"
156 792011 Lockwasher, 3/8"
163 788024 Square Cut Seal
164A 792055 Allen Nut, 1/4-20

180  730229A Gear Oil SAE 80W90



